
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
131630   ASTM A-36/A-572-50         0.173  0.814  0.015  0.008  0.182  0.037  0.021  0.021  0.005  0.038  0.002  0.007  0.004
131637   ASTM A-36/A-572-50         0.168  0.810  0.015  0.006  0.180  0.023  0.026  0.016  0.004  0.041  0.002  0.006  0.003
231631   ASTM A-36/A-572-50         0.176  0.819  0.015  0.005  0.163  0.021  0.024  0.016  0.003  0.042  0.002  0.007  0.003
425003   ASTM A-36/A-572-50         0.154  0.834  0.012  0.008  0.171  0.023  0.023  0.019  0.008  0.045  0.003  0.007  0.002
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
131630          261303384A      64.857(KSI)     78.498(KSI)     25(%)
131630          261303390A      64.983(KSI)     77.055(KSI)     25(%)
131637          261303394A      64.774(KSI)     77.780(KSI)     26(%)
131637          261303395A      64.193(KSI)     76.675(KSI)     24(%)
131637          261303439A      64.774(KSI)     77.780(KSI)     26(%)
231631          261303416A      64.140(KSI)     78.903(KSI)     23(%)
231631          261303419A      64.759(KSI)     79.037(KSI)     24(%)
425003          261218674A      64.684(KSI)     78.405(KSI)     26(%)
425003          261218676A      64.185(KSI)     77.464(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
131630          261303611A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
131630          261303612A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
131637          261303611A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
131637          261303612A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
131637          261303614A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
231631          261303612A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
231631          261303613A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
231631          261303614A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
425003          261303611A      14           18.0000      6.0000       12.2000      52.100          14912           0000513935
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
131630          261303611A      000080       1001744693
131630          261303612A      000080       1001744693
131637          261303611A      000080       1001744693
131637          261303612A      000080       1001744693
131637          261303614A      000080       1001744693
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
231631          261303612A      000080       1001744693
231631          261303613A      000080       1001744693
231631          261303614A      000080       1001744693
425003          261303611A      000080       1001744693
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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